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DESIGNATION CUTTER BAR A FR-506A CODE N°© 9.506.201.10
POS. DRG. N. PI1EC DESCRIPTION
1 0.142.7101.00 1 PLUG 3/87GAS
2 0.142.7103.00 2 BUSH
3 8.0.9.00026 2 BEARING 30207
4 0.259.7500.00 4 SHIM 48.0
5 8.4.1.01125 1 PARALLEL KEY B 10X8X35
6 0.142.5001.00 1 CROWN WHEEL Z33 M3.75
7 0.142.0301.00 1 CASING
8 0.142.1301.00 1 COVER
9 8.1.1.01540 8 BOLT M10x22 8.8 DCRT320
10 8.7.1.00769 1 DOUBLE LIP SEAL 45X65 X10
11 0.142.7100.00 1 BUSH
12 0.142.2001.00 1 SHAFT
13 8.7.6.00954 1 O-RING 34.59X2.62)
14 8.0.1.00644 1 BEARING 6307
15 8.7.3.00081 1 OIL SEAL 35X80X10
16 0.259.7111.00 1 PLATE
17 0.142.6000.00 1 PINION SHAFT Z16 M3.75
18 8.5.1.00005 1 SNAP RING 35 UNI7435
19 8.5.2.00030 2 SNAP RING 80 UNI7437
20 8.7.6.01188 1 O-RING OR-4375
21 2.404.1330.00 1 MOUNT ING
22 8.4.5.01205 2 SPRING PIN 10X12 D1481
23 8.8.6.00435 3,06 OoIL
24 2.506.7001.00 4 DISC
25 2.520.1716.00 1 SKID SHOE
26 2.520.1714.00 5 SKID SHOE
27 2.506.7002.00 2 CONVEYOR
28 0.404.7135.00 2 CAP
29 0.404.7132.00 1 SCREW DCRT320
30 8.1.2.01529 3 BOLT 2.9 DCRT320
31 8.2.1.01533 8 HEX. NUT M12 10DCRT320
32 0.505.6000.00 1 GEAR 7245 M3
33 8.5.1.00680 1 SNAP RING 40 UNI7436
34 8.0.1.01184 1 BEARING 6208/C3
35 0.404.7108.00 1 BUSH
36 8.5.2.00030 1 SNAP RING 80 UNI7437
37 8.1.2.01530 5 BOLT 2.9 DCRT320
38 8.2.1.00985 4 HEX. NUT M8 ZINC. 8
39 8.1.2.01527 4 BOLT 8.8 DCRT320
40 8.2.1.01528 103 HEX. NUT M10 10 DCRT320
41 0.404.7136.00 3 SPACER
42 0.406.7101.00 1 BACK REINFORCEMENT
43 0.404.7102.00 6 SCREW M10X52DCRT320
44 2.506.0301.00 1 CUTTERBED+COVER
45 0.404.7101.00 62 SCREW M10X30DCRT320
46 0.505.7101.00 12 SNAP RING 80
47 8.0.1.01918 12 BEARING 6208 N/C3
48 0.465.7050.00 12 NUT
49 0.505.6001.00 2 GEAR Z36 M3
50 0.404.7112.00 28 SCREW M10X19DCRT320
51 0.465.7049.00 12 PIN
52 0.404.7107.00 12 BOLT M20X30DCRT320
53 0.404.7105.00 12 SPACER 3
54 0.404.7131.00 2 PLUG 3/8 GAS
55 8.3.0.01353 2 BOLT WASHER 17X22X1.5

DESIGNATION CUTTER BAR A FR-506A CODE N°© 9.506.201.10
POS. DRG. N. PIEC DESCRIPTION
56 8.2.6.00740 6 LOCKNUT 20X1,5H17,3
57 8.5.5.01425 6 SPRING WASHER 20.4X40X2.25
58 8.0.1.02267 6 BEARING 6306 2RS/C3 KBC
59 0.404.7137.00 3 SPACER
60 0.404.7140.00 6 BELLEVILLE SPRING 20X10,2X1,1
61 0.505.7100.00 6 BUSH
62 8.0.1.02279 6 BEARING 6306 27/C3 KBC
63 0.505.5000.00 6 GEAR Z34 M3
64 8.7.6.01244 6 O-RING OR-3112
65 8.7.3.00044 6 OIL SEAL 40X56X8
66 0.505.1302.00 6 MOUNT ING
67 8.7.0.01568 4 CAP 42X7
68 0.505.6002.00 10 GEAR Z45 M3
69 0.404.7118.00 1 MOUNTING
70 8.7.6.02254 6 O-RING OR-3425
A.142.001 1
251 8.6.7.00161 1 OIL BREATHER PLUG 3/8” GAS
A_.506.001 1
252 2.404.1319.00 1 MOUNT ING
253 0.404.7113.00 2 SPACER
254 8.1.2.01532 2 BOLT M10X35 12.9 DCRT320
255 8.1.2.01531 2 BOLT M10X22 12.9 DCRT320
256 1.404.7109.00 12 WASHER DCRT320
257 0.404.7152.00 12 SCREW
258 0.404.7128.00 12 GUARD
259 0.404.7139.00 12 NUT M12 DCRT320




